672-676-AGL 2012.9.7 4:3 PM s|o]x]672 =AM A $ ERIEDE
Series CR ( C V)_A GL

Clean Series Compact Guide Cylinder
Bore Size : @12, @16, @20, @25, @32, @40, @50, P63

® CYLINDER IN LOW PARTICLE GENERATION FOR
CLEAN ROOM

@ PISTON ROD IS MADE IN THE MATERIAL
QUALITY OF STAINLESS STEEL TO ENHANCE
RESISTANCE AGAINST MOISTURE AND OTHER
CHEMICALS.

® EXCLUSIVE GREASE USE, DUST GENERATION IS
MINIMIZED WHEN CYLINDER IS ACTING.

® GUIDE ONE-BODY TYPE THAT REALIZES COLD
HORIZONTAL LOAD, HIGH PRECISION AND
PREVENTION OF ROTATION

How to Order

CR(CV) - AG L 20 75 w4 ()

G

[1] Clean Series 40 : 25, 50, 75, 100, 125, 150 Number of Auto Switches
CR : Relief Port Type 50 : 25, 50, 75, 100, 125, 150 Blank : 2 pcs
CV : Vacuum Suction Type 63 : 25, 50, 75, 100, 125, 150 S:1pc
N : N pcs
Compact Cylinder with Guide [6] Auto Switch
Magnet, Bumper, No lubrication Blank : None
Are Standard Type (cylinder with built—in magnet)
Reed Switch

e eyt
L : Ball bush bearing DC 24V, AC110V) Cautions

— W13(2lines, DC 24V, ACT10V) * Production of middle stroke

Bore Size Reed SW't(.:h By installing spacer in the cylinder of
12 2 12mm 16 : 16mm — W1H(3 lines, DC 24V) . X
20 : 20mm 25 : 25mm 3 The standard length of lead wire is 0.5m standard _StrOke’ it is possible to
32 : 32mm 40 : 40mn For length lead wire over 3m, L is added produce middle stroke at every Smn.
50 : 50mm 63 : 63mm to the end of part number. Ex) For AGL20~25, spacer with width
ex) W13M, W1HL of 5mm is installed in the cylinder of
Stroke(mm) (@12~25 : W13 and W1H are applied) standard stroke AGL20~30.
12 :10, 20, 30, 40, 50, 75, 100 (232~63 : W4 is applied)

16 : 10, 20, 30, 40, 50, 75, 100
20 : 20, 30, 40, 50, 75, 100
25120, 30, 40, 50, 75, 100

32 : 25, 50, 75, 100, 125, 150

672




672-676-AGL 2012.9.7 4:3 PM slo|x]673 =LA A} $ el @

Series CR(CV)-AGL

B Caution of AGL CR(CV) Specifications CLEAN
This product may be adapted in compliance with high purity. It is . B0 0ie 9o o EES:V)
needed to make sure to check the manual prior to selecting and Bore size
using the product. It is needed to see the common cautions for clean 232, 840, @50, D63 CRICV)
room and actuator. Relief Port Type AQé ADQ2
Model
Vacuum Suction Type CR(CV)
2
©® Warning g il M5x08 CR‘_CV)
Port Size | @20,@25,@32, 240, Rc(PT) 1/8 AG
Placing your hands or fingers between the glate and the body ghouldbeavo@ed. 50,263 Rc(PT) 1/4 CR(CV)
Be sure to prevent your hands or fingers from setting caught in the - - NGaL
gap between the cylinder body and the plate when air is applied. Fluid Air
. Proof Pressure 1.5MPa(15.3kgf/am)
O cCaution : ﬁf&%V)
Scratch ing the sliding portion of the piston rod and the Mex. Operation Pressure 1-0MPa(9.9kgf/er)
1. Scratch or gouging : -
Min. Operat 212,216
guide rod should be avoided. I ({piEieIn 0.12MPa(1 .2kgf/er) IC% PEERED
Otherwise, this will cause the seals to become damaged, leading to Pressure 820~263 0.1MPa(1kgf/cr)
air leaks. Ambient and Fluid Temperature - ‘C(°F) —10°C~60°C (anti freezing)
2. Being mounted on the bottom of the‘ cylinder, the gu!de rod Cuslien Rubber Cushion Type Basic
protrudes from the bottom at the retraction stroke end. Drill holes Stroke Tol e
for the hexagon socket bolts used for mounting purposes, and relief foke Tolerance o mm
holes for the guide rods. Also, for an application in which impacts Piston Speed 50~400mm/s
such as those of a stopper are applied, be sure to checkthat the
screw—in depth for the mounting bolts is more than 2d. Bore size(mn) NeT—R oo AeaEsy
— 12
[ | g + o
e TR , A 16 010
<o 2l g Mounting Bolt
P12l M 20
5| 2 | | | | +0.09°
b 1483 [H e [ e 25
R e 22
5 =l - +0.08°
4 ° ﬂl 40
ﬂl 50
&3 +0.06°
Bottom Mounting Side Mounting Upper Mounting
Hexagon Nut (Material:Rolled steel / Nickel plated)
d
H  Tor.
&
T A
L T TRl T ‘ %
(Unit :mm) I Z l ° ‘g
Bore Hex.cap screw é E
_|A|B|C|D . 22
Size for mounting §€)3
1250|1846 8 [ maxor § £
16156122150 10 | M5%0.8 < No. Bore Size (mm) d J A | C
50 | 72 | 24 | 58 | 12 | MBx08 i TC1P006-13B(Nickel) 12 M3X05 |2.4 |55 |6.4
o5 18213068 |15| M6X1.0 TC1P010—13B(Nickel) 16 M4x70 |32 7 |8.1
Coo2 20 )
3280|3880 |18 | M8x1.25 i GitermTonie  NTJ—015A(Nickel) 20 M5x80 | 4 | 8 9.2
|
40 |90 | 38 | 90 | 18 | M8x1.25 SR 9} g[ NT—015A(Nickel) 25 M6x1.0 | 5 |10 [11.5
50 |100| 44 |100| 22 | M10x15 + oot NT—02(Nickel) 32,40 M8x1.25 | 5 |13 | 15
63 11101] 44 [110] 22 | M10x15 } Ao } M10%1.5(Nickel) 50, 63 M10x15 | 6 |17 [19.6
673

www. TPCpage.com
www. TPCpneumatics.com




672-676-AGL 2012.9.7 4:3 PM slo|x]674 =LA Q) A} $ easEl [

Series CR(CV)-AGL

No | Description Quantity Material Note
1 | Rod cover 1 Aluminum Alloy White aluminum
POD00DP000D0D0DRODO 2 |Head cover 1 Aluminum Alloy White aluminum
’ / / \ \ \ \ / / 3 | Cylinder tube 1 Aluminum Alloy
|- — 1T 4 | Piston 1 Aluminum Alloy
= _ |- % J‘ H‘I A 4H> 5 | Piston packing 1 NBR
%‘[7’ 6 | Rod packing 3 NBR (When CV type, It sice excusion)
7] T 7 7 | Piston rod 1 Stainless Steel Hard chrome Plated
y 5 - w I 7%’ - 8 | Guide rod—L 2 Bearing Steel Hard chrome Plated
i i 9 | Ball bearing(Notet) & Bearing Steel
— 10 | Snap ring—A 1 Carbon Tool Steel Nickel Plated
1T E % 777777777 i 11 |Snap ring—B 2 | Carbon Tool Steel Nickel Plated
¥ - 12 | Gasket 2 NBR
é 13 | Bumper “A” 1 Urethane Rod Cover Mounting
? 14 | Bumper “B” 1 Urethane Piston Mounting
I 15 | Mounting bolt 2 Stainless Steel
%HEE — 7“:' —— 4«» 16 | Spacer(Note2) (1) Aluminum Alloy
SalE I 7 17 | Guide spacer—Lmoted) | (2) Aluminum Slloy
18 |Plate—L 1 Carbon Steel Nickel Plated
0O @ 19 | Plate mounting bolt 3 Stainless Steel
20 | Magnet 1 Neodium
1 Carbon Steel Nickel Plated

I |
| ———— I L_l 21 |Hex. nut

O | Description Quantity Material Note

Rod cover 1 Aluminum Alloy | White aluminum

®

®
- Y
-y
—
e
&
/6
\43
Y
\Q
6

®

e

®

e

Rod cover

Aluminum Alloy White aluminum

1
2
— Mf - - 3 | Head cover Aluminum Alloy | White aluminum
== H—Q \@k l 4 | Cylinder tube Aluminum Alloy
| : LM] 77777 | 5 | Piston Aluminum Alloy
W 6 | Piston packing NBR
i j 7 | Rod packing NBR
— 8 | Rod packing NBR (Wnen CVtype, eft side excusion)

Bush

Piston rod
Guide rod—L
Ball bearing

Lead branze

Stainless Steel | Hard chrome Plated

—
- =
= o

Bearing steel | Hard chrome Plated

‘

:

|

|

‘

g

|

|

©
Evp|= | Slalalala|a]a

-
n

Bearing steel

I 13 | Snapring—A 2 | Carbon Tool Steel
%Sﬁ: o—- 7i| —— # 1: Z::i erinng(Notew) 12 Carbor:\‘ TBo: Steel
= ® 16 | Head cover gasket 2 NBR
17 | Bumper “A” 1 Urethane Rod Cover Mounting
\ 18 | Bumper “B” 1 Urethane Piston Mounting
HH>\<\ T L 19 | Mounting bolt 2 | Stainless Steel
%‘} ’’’’’’’’’’’’’ 4«‘ 20 | Spacer(Notet) (1) | Aluminum Alloy
u 21 | Guide spacer—LiNotet) | (2) | Aluminum Alloy
22 | Plate—L 1 Carbon Steel Nickel Plated
® 0 23 | Plate mounting bolt 3| Stainless Steel
24 | Megnet | e
25 | Hex. nut 1 Carbon Steel Nickel Plated

674




672-676-AGL 2012.9.7 4:3 PM slo|x]675 =LA A} $ el @

Series CR(CV)-AGL

CR-AGL 12~25, CV-AGL 12~25 CLEAN

4-TM Depth TL
/. B @TD Depth TTL
| — |

1
®
s =
———1

=
O] F FA
4-FM Depth FLL
10 F FA ption;
- |
M H
&
= £
U ¢ % 3
4*OMTS‘(0ugh 10 F FA 4-@FCThrough  4-GM Depth GL GA %
M5X08 Ll (0B BFD Depth FL DL
y /7 (Relief Por\ 2P % J‘;D
2UB $@Z$7 T ‘ ] gan
“T[ITBUAH? |k Y s L&
I EAN al ol LW o Nan)
frgiire) =@ a &E: AWy (&) - MKJ
7 glg s g—— ! e 2t
P
W LS Ve
ey 0O SRS ROA
Lo ba Ca | B
B C
E | EA | LA+Standard Stroke A
LB+Standard Stroke EB
LL+Standard Stroke
(Unit : mm)
BoreSizee A | B | C |CA|[CB | D |DA|DB | E |FA T 355 0[] " WM:AWMW FB|FC|FD| FL |FH| FM |FLL|GA|GB|GC|GD
12 126 |60 |13 (12513 | 6 | 6 |46 | 8 |16|22|122|122|/22.2|272| 7 | 20 | 40 | 25|43 | 8 |135] 18 | MoX0.8| 12 | 18 | 50 | 23 | M3
16 |30 |67 |15 (145 15| 8 | 8 |50 | 8 |18|22(18.2|18.2|282|332| 7 | 24 | 44 |27 | 43| 8 |125] 22 | MoX08 | 12 | 22| 56 | 24 | M3
20 |36 |8 |18 (175 18 |10 | 10 | 58 |10 (19| - | 9 | 27|37 |42 |18 | 24 | 44 |31 |55]95|135| 24 [M5X08 | 13| 24|72 |28 | M5
25 |41 9% |21 1205 21 |12 |13 | 68 | 10 | 20 | - |13.5]135/385\485| 18 | 24 | 44 | 35| 55|95 |145] 30 | Mex1.0| 15|30 | 82| 34 | M5
Bore Size|  GM GL | LA | B T L@ 05 [Nale P PA|PB|QA|QB| QM | R | S| T™M |TL|TD|TLL|UU | UA|UB|UC|UD
12 M4x0.7 | 10 | 29 | 53 [55.2|65.2|65.2 |75.2| 80.2 | M5x0.8DP45 | 11 | 8.5 | 14 | 48 | M4X0.7 | 58 | 22 | M5X0.8 [howh) 6 | 43|23 | 3 |35[ 3 | 6
16 M5x08 | 12 | 33 | 59 [61.2|77.2|77.2|87.2| 92.2 | M5X0.8DP45| 11 | 8 | 16 | 54 | M5X0.8| 65 | 25 [ M5x0.8| 10 | 6 |43 |24 | 3 | 35| 3 | 6
20 M5x08 | 13 |37 | 66 | - | 75 | 93 |103| 108 |Rc(PT)1/8DP6 [10.5] 9 | 18 | 70 |M5x0.8| 83 | 30 | M6x1.0| 12| 7 | 8 | 28| 3 | 35| 3 | 6
25 M6x1.0 | 15 [375|67.5| — | 81 | 81 |106| 116 |Rc(PT)1/8DP6 [11.5] 9.5 | 26 | 78 |M6X1.0| 93 | 38 |MEX1.0| 12| 7 | 8 | 34| 4 |45 3 | 6

"

5 (2/ADQ2

CRICV.
AX( )

gz

CRICV)
NGQL

&

LOW SPEED
CYLINDER

W

— Use grooves part “a” in the figure below of the cylinder body for firmly fixing in the following case.

Grooves

& S o7 & D[ % 1) (Unit : mm)
‘ o f\\ /;\‘ Y% // w Model | A| B| C| D| E| F Bolt
‘W/\KJ WI Il TGQLI2 | 35| 6| 2 | 43|15 23 M3
& ’_T‘ ‘ hia ‘ﬁ{ TGQL16 | 37| 62| 2 | 46|15 24 M3
a / DETAIL "2’ TGQL20 | 6 | 85|35 78| 3| 28 M5
TGQL2S | 6 | 8.7| 35| 81| 3| 34 M5

www. TPCpneumatics.com

675

www. TPCpage.com




672-676-AGL 2012.9.7 4:3 PM slo|x]676 =LA A} $ ERIEDE

Series CR(CV)-AGL

4-TM Depth TL

i3 R 7

|

LI T1.% -
TA+Port

-

-
==
|

5
;

4-QM Through 0 2-RePTIP
U M5X0.8 —Ac 4-GMDepthGL _ GA
I (RefeTPor\ {7~
é@ N4 k_' i | I
1 ? 7 i —
“BUAH
s ‘\% | - q% @ o o r:nt A & ﬁ/fs\ @
S5/ het Il =) © D HK J B
9
DETAIL U’ 15f - % D
SCALE 2:1 QQ}”’ S = < -
Lo pa P Lol cs
SA_ S SB E|_EA| LA+Port C
LB+Port EB 2
LL+Port

(Unit : mm)
BoreSizel A | B | C | CA|CB| D |DA|[DB| E |EA T & T | @i & &l T |TA|TB|GA|GB| GM |GL|LA|LB|I
32 53 |14 127 | 25| 26| 16| 16 | 80 | 12 | 25 | 5.4 | 424|474 |47.4 674|674 16| 5 |100| 38 | 80 |M8X1.25| 20 |37.5|74.5| 22

40 |57 (12431 | 25| 26| 16| 16| 90 | 12| 25 | - |35.9]40.9|409 |60.9 609 | 17|10 |110| 38 | 90 |M8x1.25| 20 | 44 | 81 |22
5 |69 (14039 | 29| 30| 20| 20 | 100| 16 | 28 | 39 |459|50.9 | 509 70.9 709 | 17| 10 |124| 44 100 |M10X15| 25 | 44 | 88 | 22
63 |82 150 [455] 29 |365| 20| 20 | 110| 16 | 28 | - 409|459 |459 |65.9 |65.9 | 19|10 132| 44 |110|wi0x15| 25 | 49 | 93 | 31
Bote Sizel & T T 7 s Tz 7| P | PA| PB|QA[QB| QM |R | S [SA|SB| TM | TL|UU|UA|UB|UC|UD
% |799|1169|121.9]121.9 |1419 1419 | 1/8 | 125] 9 | 30 | 96 |M8x1.25 112 | 48 | 2 | 1| M8x1.25 | 11|42 | 4 [45| 3 | 6
40 | - [1169|121.9]1219 1419|1419 | 1/8 | 14 | 105| 30 | 106 | MBx1.25 |122| 48 | 2 | 1| M8x125 | 11|50 | 4 |45| 3 | 6
50 |91.9(1339(1389(1389 1569|1589 | 1/4 | 14 | 11 | 40 | 120 | MIOX15 |138 | 56 | 2 | 1| Miox15 |[125| 56 | 5 | 6 | 4 | 8
63 | - [1339]139]1389 1569|1589 | 1/4 | 16.5] 135] 50 | 130 | M10x15 |148 | 69 | 2 | 0| M10x15 | 15|66 | 5 | 6 | 4 | 8

Grooves

— Use grooves part “a” in the figure below of the cylinder body for firmly fixing.

~L-

DETAIL "a"

676




